V= 7/ 7

Hi-Tech Parts

i

1Person

M O U NT I N G 1

REF 1946 SIDE SPOILER DOWNFORCE

DESCRIPCION

www.puig.tv

WWW.puigusa.com

N S T R U C T 1

DESCRIPTION

info@puig.tv
info(@puigusa.com

O N S

1 % Base aleron derecha Right main plain spoiler 1 10694

2| Ny | Windet onddeedo e e g D[ e

3 d Base aleron izquierda Left main plain spoiler 1 10694

4 7| Winget negro bauedo Lot lack wigiet ) 10629

5 Soporte metdlico derecho (R) Right metal suport (R) 1 SOPOR2P4-R-1946
6 Soporte metdlico izquierdo (L) Left metal suport (L) 1 SOPOR2P4-1-1946
7 Tuerca autoblocante M4 M4 Locking nut 4 TUERCAE985-0290
8 Arandela de goma @4.,5 x @11 x 2mm 4.5 x D11 x 2mm Rubber washer 4 ARAND-EPDM--722
9 Arandela de nylon M4x0,5 M4x0,5 Nylon washer 8 ARNVOO0O000003T
10 @) Tornillo Allen M4x12 @9 1SO 7380 M4x12 @9 1SO 7380 Allen screw 4 TORNI-17380-800
m @ Casquillo @14 x @8,5 x 12 14 x 8,5 x 12 Arrowhead 2 CASQUI----- 0083
12 QKQEZZE@ Tornillo Allen M5x30 11 1ISO 7380 M5x30 D11 1SO 7380 Allen screw 2 TORNI-17380-767
13 Tuerca de clip M5 M5 clip nut 2 TUERCA-TRT-M5--
14 @ Tapon tornillo Allen M5 ISO 7380 M5 ISO 7380 Allen screw cap 4 TAPON-------- 85
15 Arandela de nylon M5xI1 M5x1 Nylon washer 4 ARNVOO00000245
16 @y Tornillo Allen M5xT11 @11 ISO 7380 MSxT1 G111 1SO 7380 Allen screw 4 TORNI-AlI----520
v % géasgm!ﬁistra con instrucciones de montaje) (Tsig;ﬁ;gt\sith mounting instruccions) 1 T

8 = e st montada o DS B | B oed Mhests mounies on e D878 C | 4 | ADHESI---—--263
19 < (EgEgpmﬂﬁ)stargpﬂ%snié%aprotectora 15x10mm ggél)Sligr;SBEéiggive adhesive foam 3 ESPUMA-—-———- 264




Fremicy

Hi-Tech Parts

INSTRUCCIONES DE MONTAJE - MOUNTING INSTRUCTIONS - MONTAGEANLEITUNG

AN o (7)) ||




Fremicy

Hi-Tech Parts

INSTRUCCIONES DE MONTAJE - MOUNTING INSTRUCTIONS - MONTAGEANLEITUNG

,u g

\%0\ @//

dIIdd echo.

@

i




VY =7/

Hi-Tech Parts

www.puig.tv
WWW.puigusa.com

info@puig.tv
info(@puigusa.com

INSTRUCCIONES DE MONTAJE - MOUNTING INSTRUCTIONS - MONTAGEANLEITUNG

ASSEMBLY
MONTAJE

ASSEMBLY
MONTAJE

ASSEMBLY
MONTAJE

Extraer papel de cinta adhesiva de doble cara.
1D18] P

Extract the paper from the double-sided adhesive tape.

1D12

No apretar tornillo
NOT tighten screw

12

ASSEMBLY
MONTAJE

-




p"'- www.puig.tv info(@puig.tv

HHi-Tech Parts WWW.puUigusa.com info(@puigusa.com

INSTRUCCIONES DE MONTAJE - MOUNTING INSTRUCTIONS - MONTAGEANLEITUNG

ASSEMBLY
MONTAJE

APPLY PRESSURE ON ADHESIVE AREA FOR 1 MINUT.
IDEAL TAPE APPLICATION IS ACCOMPLISHED WHEN
TEMPERATURE IS BETWEEN 21 °C AND 38 °C AND THE Apretar tornillo
BOND IS ALLOWED TO DWELL 24 HOURS. Tighten screw

PLANTILLA
TEMPLATE




